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Applicant: Shandong Yuanhe New Materials Technology Share Holding CO.,LTD.
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The following sample(s) was/were submitted and identified on behalf of the client as:

FE i 4 FR (Sample Name): ik ke iR EX7T Si-69  Silane coupling agent Si-69
FE i L 5 (Sample Model): YH-69

ZF 5 (Part No.): D170

£ 7 H #(Production Date): 2022/09/20

B H (Sample Received Date):  2022-09-27

W4 H #H(Test Period): 2022-09-27~2022-09-29
MK (Test Methods): %2 I T W Please refer to next page(s)
M 45 F(Test Result): 152 IR 1 Please refer to next page(s)

Mk 4518 (Conclusion):

MR Z K Test Requested 54 Pass Af5E Fail #%7F Remark
GB/T 30512-2014 FIk A bRdE VW 91101:2020-10 J B B
GB/T 30512-2014 and VW 91101:2020-10
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M ZEK (Test Requested): %8 GB/T 30512-2014 (VRZEZERMIIER) AR A A briE VW 91101: 2020-10
GRERBLRY I IREZTHA PR Bh ORI A i 2K )
In accordance with GB/T 30512-2014 {Requirements for prohibited substances on
automobiles) and the VW 91101: 2020-10 {Environmental Standard for Vehicles;
Vehicle Parts, Materials, Operating Fluids Avoidance of Hazardous Substances?

MR (Test Methods): QC/T 941-2013 {KZEM B 7R BT v
Test methods of mercury in automobiles materials
QC/T 942-2013 JRZAFEIH S8 F IR 77 72
Test methods of Hexavalent Chromium in automobiles materials
QC/T 943-2013 VAR Y. A IIT7 72
Test methods of lead and cadmium in automobiles materials
QC/T 944-2013 JRZEM KL 2 IR K (PBBs)fI £ 7 — Kk (PBDES) 1l 7772
The methods of polybrominated biphenyls and polybrominated diphenyl ethers
in automotive materials
(1) FBeRE TR X ST M A BEAT i i
Screening by EDXRF Spectroscopy
(2) AT
Wet Chemical Test Method

a. HFEAE G 5 B TR S 2 Rk S &

Mercury Analysis is performed by ICP-OES
b. IS ANAT WL 236 FE THIN TE 75 i % 00 D i g K A B0 5 7S A

e

Hexavalent Chromium Analysis is performed by UV-Vis/Hexavalent
Chromium Analysis is performed by Spot-test/Boiling-water-extraction Method

c. MR FRHOGEACZES . MKS &

Lead and Cadmium Analysis is performed by AAS
d. HIAUM G- BT AN E 2 IR BN 22 1R R TR & &

PBBs and PBDEs Analysis is performed by GC-MS
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RSG5 R Test Result (F.£i7 Unit: mg/kg)

B R BER 4 HR BR P EDXRF X4 RASIIRREES VW 91101 4hig
Samﬂ le No Sam nlue Name Restricted Result of\ED;?RF Result of Wet Conclusion
P p P substances Chemical Testing On VW 91101
#5(Pb) N.D. / 5 &r/Pass
. 4% (Cd) N.D. / 5 &r/Pass
fEfe A7 Si-69 ot
K (Hg) N.D. / & /Pass
B1722557C1 Silane coupling
s AT (Cret) N.D. / 54 /Pass
agent Si-
ZIRELIE (PBBs) \D / & /Pass
LRk (PBDES) o / T r/Pass
#%7E Remark:
(1 (a) EDXRF M &% 5 57 f) 2 s Br 2 &, 111 FR 425 /& PBBs/PBDES; EDXRF MR 45 5 B R i & Cr &, 1 PR 4 i 2

Crb*, It is the result on total Br while test item on restricted substances is PBBs/PBDEs.lt is the result on total Cr while test
item on restricted substances is Cré*.
(b) EDXRF Fr43 Al ik as R RAERIE ik, ik EDXRF 45 58 Hh pr e (S mGa i, JATEENCR - TSRS 10 4k 2k 75 72
WAREE S, WA ICP-OES il Hg, AAS il Pb,Cd, ] UV-Vis ik Cré*, i GC-MS #lli PBBs Al PBDEs. (#.fi mg/kg)
Results are obtained by EDXRF for primary screening, and further chemical testing by ICP-OES (for Hg); AAS
(for Cd,Pb), UV-Vis(for Cré*) and GC-MS (for PBBs, PBDEs) is recommended to be performed, if the concentration
exceeds the below warning value (unit:mg/kg).

JU% Element A YA K Polymer Materials £ BHM ¥ Metal Materials H A%l Composite Materials
L NGy P<(70-35)<X<(130+3S)sF____| ___ Ps(70-3S)<X<(130+3S)sF | _ . ___. LOD<X<(150+3S)sF __ .
R N o P=(700-35)<X<(1300+3S)<sF _ | P=(700-35)<X<(1300+3S)<F _ | ____ P=(500-35)<X<(1500+3S)sF
Hg P<(700-38)<X<(1300+3S)<F P<(700-38)<X<(1300+38)<F P<(500-38)<X<(1500+3S)<F
Juk Element | EA&¥## Polymer Materials HAtkt ¥} Other Materials
Cr P<(700-35)<X P=<(500-35)<X
Jjt& Element | EAYHE Polymer Materials BT} Electronic Materials
Br P=<(300-38)<X P<(250-35)<X

(c) P=f¥&, F=AfFE, X=Aix, LOD=MIXRRME; S=7rH72k R abriE iz .
(c) P=Pass, F=Fail, X =Inconclusive, LOD=Limit of Detection, S=The standard deviation of analytical results
(2) (a) mg/kg=ppm=0.0001%, N.D.=FKtsth (KT ITERHIR, /=RIEK, —=NEH-
mg/kg=ppm=0.0001%, N.D.= not detected(<MDL), —= not available, /= not conducted.
(b) EDXRF 4k 2238 7 28 A% PR Method Detection Limit (MDL) in wet chemical test and EDXRF (#.fi Units: mg/kg)

AT H Test ltems Pb Cd Hg Cr Br
EDXRF il fR{H MDL 10.0 5.0 20.0 10.0 50.0
2 B B R ) ’ i _ 3
Wet Chemical Test MDL

fEAT—Ff PBBs (Z IR I PBDEs (¥R — KK A WRIIT AR IR /2 5 mg/kg: FHEMME S EHE T Cre+ 77
EMEARBRE 2 1 mg/kgs A Crotff 7 AR BR1E 2 3 mg/kgs &)@ )= Crotiy i AR RAE /2 0.02pg/cm?.
The MDL for single compound of PBBs & PBDEs is 5 mg/kg , MDL of Cr8* for polymer & composite sample is 1 mg/kg and MDL of
Cr8* for leather is 3 mg/kg ; MDL of Cr8* for metal plating sample is 0.02ug/cm?.

() AV B K o Vr Ak PR 18 51 I GB/T 30512-2014 F1 VW 91101: 2020-10.

The most allowable limit value reference to GB/T 30512-2014 and VW 91101: 2020-10.

MR EH Test Items Pb Cd Hg Cré+ PBBs PBDEs
K VAR BRAE
The most allowable limit value 1000 ppm 100 ppm 1000 ppm 1000 ppm 1000 ppm 1000 ppm

SIBYEE T AN I B K Ao VE R PR AE 290.13pg/em?
For metal plating Crb* test, the most allowable limit value is 0.13ug/cm?.
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http://dict.cnki.net/dict_result.aspx?searchword=%E5%85%81%E8%AE%B8&tjType=sentence&style=&t=allowable
http://dict.cnki.net/dict_result.aspx?searchword=%E6%9E%81%E9%99%90%E5%80%BC&tjType=sentence&style=&t=limit+value
http://dict.cnki.net/dict_result.aspx?searchword=%E5%85%81%E8%AE%B8&tjType=sentence&style=&t=allowable
http://dict.cnki.net/dict_result.aspx?searchword=%E6%9E%81%E9%99%90%E5%80%BC&tjType=sentence&style=&t=limit+value
http://dict.cnki.net/dict_result.aspx?searchword=%E5%85%81%E8%AE%B8&tjType=sentence&style=&t=allowable
http://dict.cnki.net/dict_result.aspx?searchword=%E6%9E%81%E9%99%90%E5%80%BC&tjType=sentence&style=&t=limit+value
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(d) s
FAPE=AAFAES T, BITE=AEAE /S 18 s
(U SR RIS 45 RATE,  BItE— 8 b /K 2RI L)
&N
FAPE=AAEAE NS, FRPE=AELE N S
K ZEIE A IR B 9 B 50em? (IR T AR 5 T 8K T 0.02pg/em?
T ARRENRE B AEAk 2 AEANZE ™ FHE, R i S O B TR 45 SR A e AR DI B i 5 N I B IR
Spot-test:
Negative = Not Detected of CrVI coating, Positive = Presence of CrVI coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test result cannot be
confirmed or negative)
Boiling-water-extraction:
Negative = Not Detected of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is equal
or greater than 0.02ug/cm? with 50cm? sample surface area used.

Storage conditions and production date of the tested sample are unavailable and thus results of CrVI represent status of the
sample at the time of testing.
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FE 5% 5 A1 18 i Sample No. & Photo:

SEREITAS SENERSS

DO B8R R 97 5T
Pony authenticate the photo on original report only
——RESR End of Report———
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